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im t.& ' 1:. t.fi 
FACE PLATE, ARM TOP COVER 
No. mt~-~ 11§Jii ~~ DESCRIPTION 

PARTS NO. QTY 

.I 
1 15035 1 rm~ Face plate 
2 15036 1 iili~flili Hinge 
3 15039 8 tll: Screw 1/8X44 L=3.5 
4 15038 1 jij~:jk. Rubber plug 
5 15037 1 iii~fitl Plate spring 
6 13556 1 .t~ Arm top cover 
7 15007 7 tll: Screw 9/64X40 L=1 0 
8 11007 1 :dJ:B!:i;Jl~~ Oil level indicator 
9 15004 1 .t~~-~--1 ~-;~;f.~ Gasket 
10 36708 1 ~~:hJ\- Thread take-up cover 
11 6031-o2 1 nc Screw 11/64X40 L=9 
12 15057 1 ~:m~mr~· -1 -v 1" Oil regulating dial 
13 8009 1 tll: Screw 
14 15061 1 **;IB~Ifit:~ Oil regulating pin 
15 15058 1 ~:m~mrflfl Oil regulating stud 
16 15059 1 *S:JbgWfA:f1J~?" Oil regulating stud spring 
17 10551 1 ~f¥:m~ Thread take-up lever oil guard 
18 10650 1 tlC Screw 3.4X36 L=6 
19 15086 1 :mta&Ptirin Oil control spring 
20 15007 1 tll:. Screw 9/64X40 L=1 0 
21 11142 1 'J-:~~-v- Washer 
22 11004 1 :m ;.ttiii ciS:& "J Oil regulator 
23 10597 1 nt: Screw 1 /8X40 L=3.3 
24 15034C 1 t:::.-J(,7-.::J..--:J. :m~t:a Oil tube and Oil wick complete 
25 13652 1 tf-~(1/4) Throat plate, (1/4) 
26 13710 2 tll: Screw 11/64X32 L=1 0 
27 13661 1 ~L:fi(=i5)(1/4) Slide plate (right), (1/4) 
28 13672 1 mL:hi~~ <15ilir><tl4> Guide plate (right front), (1/4) 
29 13673 1 mL~~~ <15~><114> Guide plate (right rear). (1/4) 
30 13023 4 t.J.C Screw 3.4X36 L=8 
31 13660 1 ~L~(ti:)(1/4) Slide plate (left), (1/4) 
32 13670 1 ~L&~~ (1i:WJ)(1/4) Guide plate (left. front), ( 1 I 4) 
33 13671 1 ~L&~~ Cti:tl)(l/4) Guide plate (left. rear). (1/4) 
34 13384 4 :fat: Screw 9/64X40 L=8 
35 13684 2 ~·J~'I-fiftii.J& Cylinder side plate 
36 6031-o2 10 tlt:. Screw 11 /64X40 L=9 
37 13686 1 ~·J~'/-:hJ\- Cylinder cover 
38 13073 2 ~rrt:~ Pin 
39 13691 1 ~·J~'I-~~ Hook saddle (left) base 
40 13687 2 :fat:. Screw 13/64X32 L=72 
41 90625 2 'J·!I~-\7- Washer 
42 30046 1 7-AtlJI:N>tlC Screw M4XO. 7 L=4 
43 13754C 1 t:=.-Jt,7-.::J.. --:J • ;fb~M Oil tube and Oil wick complete 
44 30022 1 'J?~:f Oil tube clamp 
45 15087 1 t:::.-}(,I ~.{:f~Jt Oil tube retainer 
46 6333 1 :fat: Screw 9/64X40 L=6.5 
47 13755 1 .t-tP fh,.,t1t J(,f.tjdJ I\-'(-;} Oil pipe 
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~fl! .. l:fll! 
THREAD TAKE-UP LEVER ARM SHAFT 

' 
No. mJ.§b~~ Ill& 5&~ DESCRIPTION 

PARTS NO. QTY 

1 15013 1 :.Rf¥t:~ Thread take-up lever hinge stud 
2 10524 1 l.l:~tlt.:. Screw 6. 75X24 L=6.5 
3 11042 1 ~:J!ft:~:m~ Oil wick 
4 15504 1 3Cfl! Thread take-up lever 
5 15026 1 ~~m~ Thread take-up lever driving stud 
6 10728 1 ;c"m~:m~ Oil wick 
7 10528 1 ti~?5~? Needle bar connecting link 
8 10523 1 ti~?7~?t:~ Needle bar connecting link stud 
9 19417 1 l.l:~tlt:. Position screw 1 I 4X28 L=6.5 
10 19418 1 .ll:.N>tlt: Screw 1/4X28 L=4.5 
11 10726 1 tt~??~?t::~:fbiS Oil wick 
12 19414 1 ?7~?t:-~3~:fJ.la. Needle bar crank 
13 19415-A 1 nk.IJ:.N>nt.:<A> Position screw 1 I 4X28 L=21.4 
14 19416 1 7.J.L.li:N>t1C(B) Screw 1/4X28 L=14 
15 10563 1 .tfeiir;t1fjt,'J·:.t~~- Washer 
16 10506 1 .tta:mti Screw 7.85X20 L=6 
17 13557 1 .t~ Ann shaft 
18 10724 1 .tt~uml\ Oil wick 
19 18006 1 .tf.dliir ;t1f }t, Arm shaft bushing (front) 
20 10725 4 7.:r.}t,f-. Oil felt 
21 13387 1 ..t~Eflra,;t1fJt, Arm shaft bushing (middle) 
22 10571 2 ll:~tJ.t.: Screw 6. 75X24 L=20 
23 13074 1 .tf.di~7·J~~ 7-'A Arm shaft ball bearing adapter 
24 13361 1 .ttm~r·J~~:fJ?- Arm shaft ball bearing adapter sleeve 
25 23637 2 ;fat:. Screw 1/4x28 L=7.5 
26 10567 1 .tf.dii'{71J~~ Arm shaft ball bearing 
27 10568 1 M~L.·J~~ Ball bearing retaining ring 
28 10569 1 _tl'{jt,f-.:1-•J- Arm shaft connecting belt pulley (upper) 
29 10571-G 1 tJ.t:. Screw 6. 75X24 L=20 
30 10524-G 1 :fat.: Screw 6.75X24 L=6.5 
31 10570 1 ;fat; Screw 6. 75X24 L=14.5 
32 18470 1 -:1-•J- Machine pulley 
33 10576 1 tar. Screw 15/64X28 L=21 
34 10579 1 ;fat; Screw 15/64X28 L=20 
35 10577 1 :1-•J-~L.tll: Screw 6. 75X24 L=11 
36 13749 1 'J.-1~~ ~}t,f-. Arm shaft connecting belt 
37 13407 1 IIJ ;t'J. Jt, Split bushing 
38 19415 1 tJ.C. Screw 1 I 4X28 L=20 
39 16706 1 t--:~1-- Nut 1/4X28 
40 10574 2 -:J-1)-1)~~ Belt pulley spring flange 
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i=3 .. tiJJ3t~ 
FOOT LlFTlNG LEVER PRESSER BAR , 
No. $~If% OO~ft ~:g DESCRIPTION 

PARTS NO. OTY 
1 13056-A 1 iS Foot lifting lever 
2 10712 1 iS !I:&'> Screw 6.75X24 
3 13057 1 ;:g~ Lifting lever stop 
4 13058 1 :bt:. Screw 6.75X24 L=29 
5 13084 2 t--:~r. Nut 6.75X24 
6 13059 1 ~rttl Spring 
7 10705 1 tEP~•*t&rtn Presser bar spring (flat) 
8 10706 1 nt:. Screw 6. 75X24 
9 11156 1 1\:t&rt:ta~iii:tat:. Screw 1 I 4X32 
10 10540 1 w~• Presser bar 
11 10538 1 tiP~4fJ:.;L?JL- Presser bar bushing (upper) 
12 10539-A 1 Wit4f"'F ;L?Jt.. Presser bar bushing (lower) 
13 10761 2 :bt:. Screw 6. 75X24 L=11 
14 18479 1 W~Affa~ Presser bar lifting bracket 
15 19518 1 nt:. Screw 11 /64X40 L=14 
16 10546-A 1 tiP it -fa~ "'Ftli Tension release slide 
17 10547 1 w~•~~""Ftartn Tension release spring 
18 10548-A 1 ~~•m~t~Rnl.I:M>~ Lifting bracket guide block 
19 10519 1 :bt:. Screw 6.75X24 L=17.5 
20 15111 1 :iltfft::~ Pin 
21 10541 1 ~~-~~ Presser bar position guide bracket 
22 10662 1 ;fat; Screw 5/32X40 L=6.5 
23 10543 1 -~~ Presser bar position guide 
24 10761 1 ;fat; Screw 6.75X24 L=11 
25 13360 1 t~~~~•m~·J~?" Presser bar spring bracket 
26 13365 1 :bt:: Screw M4X0.7 L=9 
27 10185 1 *~~(1/4) Lifting presser foot (1/4) 
28 10937-o1 1 7-<~"fi-"fi-t:(l/4) Finger guard (1/4) 
29 10749 1 nt:. Screw 3.4X36 L=11 
30 10677 1 r:J':J~"V- Washer 
31 10659 1 tiii~J:Ifv,\- Presser bar lifter 
32 10660 1 tlll~.tlfv,\-t::~nt: Hinge screw 4.5X32 L=7.5 
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jJ-::{.. 1' fdl 
HOOK, HOOK DRIVING SHAFT 
No. $~-~ Mit ra~ DESCRIPTION 

PARTS NO. QTY 

1 15041 2 ~t::_, Bobbin 
2· 13719 2 jJ-;r(t;fl) Hook complete 
3 12105 2 ;Qt; Screw 3.4X36 L=27 
4 13711 2 ~t:::_,'r-.A*-:1-t-- Bobbin case opener 
5 13712 2 *-:17-~ftiifi Lever fulcrum with stud 
6 13714 2 Jj\fiJJj Slide block 
7 10650 1 :QC Acljusting screw 3.4X36 L=6 
8 13716 1 :h-;r±~(:ti) Hook saddle (right) 
9 13717 4 ;Qt; Screw 13164X32 L=16.5 
10 13037 4 9-:J~-?- Washer 
t1 13715 2 :l.r~±~7;x:J[,f-. Oil felt 
12 13718 2 -JJ~±~;f.;J[, Hook saddle bushing 
13 10581 2 ;fat; Screw 7132X32 L=7 
14 13734 2 f.J\~jijfi(Jj\) Hook bevel gear 
15 13735-A 2 ?-:~~~- Washer 
16 13733 2 f.J\~'Ajjfi(~) ·Hook driving bevel gear 
17 17019A 6 ;b.C Screw 114X40 L=7.5 
18 13746 1 ~ flkiiil ;f.~}[, Hook driving shaft (front) 
19 10524 1 ;fa(; Screw 6. 75X24 L=6.5 
20 13362 1 ?cV>ili Stop wheel 
21 23634 1 ;fa(; Screw 1 I 4X28 L=6 
22 23637 1 tlC Screw 114X28 L=7.5 
23 13747 1 -L~?:_, Lock stud 
24 15076 1 ift:::, Split pin 
25 13047 1 ~L~?~.A:1•J;.,?" Spring 
26 13748 1 ~L~;::,±~ lock stud socket 
27 20254 1 "'Fl!J:b?- Hook driving shaft collar 
28 13085 2 ;fa(; Screw 13164X32 l=4.3 
29 13029 1 ~--;f.~}[, Hook driving shaft (rear) 
30 10766 1 ;b.C Screw 1 I 4X32 L=7 
31 13682 1 ~- Hook driving shaft 
32 13424-Q1 1 "'F l'ltj[,f-. :1-•J- Arm shaft connecting pulley (lower) 
33 10574 1 -:J-•J-·J~IJ Belt pulley spring flange 
34 10611 1 "'FI'ItJ[,f-.:1-•J-iS. Safety clutch collar 
35. 10612 2 ;fa(; Screw 11 4X32 L=1 0.5 
36 10617 1 ~l'ltj[,f-. ::f-1)-lf\JR Stop plate 
37 10618 1 ~J'ItJ[,f-.:J'-1)-Ij\ilfa Ratchet connection link 
38 10620 1 ~ l'lt}[, ... :1-•J-itl t:::, Split pin 
39 10616 1 ~ l'lt J[, ... :1-•J ---J?i Stop plate 
40 10613 1 "'F l'ltJ[, ... :1-·J---fit:::, Lever hinge stud 
41 10615 1 "'F ~}[, ... :1-•J-~f~tl Spring plate 
42 10619 1 ~ l'lt}[, ... :1-•J-A -:J•J ::,'f Spri~g 

43 10614 1 t~~t:~ Hinge pin 
44 10581 2 ;fat; Screw 1 I32X32 L=7 
45 8040 1 ;fat; AQjusting screw 9164X40 l=B 
46 13693 1 :b~±~(lf) Hook saddle (left) 

8 

From the library of: Superior Sewing Machine & Supply LLC



~LJ±..u. , 
FEED BA .. ~~-J~ SE, FEED ROCK SHAFT 

~18 
17 

From the library of: Superior Sewing Machine & Supply LLC



~LJ±i:t" ~I.)~ 
FEED BASE, FEED ROCK SHAFT 
No. $~-~ fill ~~ DESCRIPTION 

PARTS NO. QTY 

1 17061 1 Lo \-t:":,~t:. Feed reverse lever shaft 
2 13730 1 ~ LJtlifiPtJi Stitch length dial 
3 7041 4 ~l: Screw 1 /8X44 L=7 
4 13417 1 ~ LJE!IIill ~1'?' Feed adjusting pipe 
5 13416 1 ~LJaJqiiic-v·,~ Knurling tool 
6 18027 1 ~LJifiJiPvl\- Reverse feed lever 
7 18028 2 nc Screw M5X0.8 L=5 
8 8157 1 VI \-A.::f•J:,?" Spring 
9 8158 1 VI\-*-'" Ball 
10 137280 1 ~LJc·,!-!CM> Feed rod complete 
11 13408 1 ~C.J:hk Feed eccentric 
12 13729 1 )!C.JtJ·:~t:•J:,? Feed rod driving slide block 
13 13728 1 ~c.Jc·:~t: Feed rod 
14 13411 1 ~LJc-,t:~~ Feed rod guide block 
15 13413 1 ~a.Jc·:~!-!~~v-J(., Feed regulator 
16 10566 2 nc Screw 1 I 4X32 L=5.5 
17 10722 1 7zJ(,~ Oil felt 
18 10723 1 7zJ(,~~~;t Hold-down spring 
19 11069 1 7zJ(,~ Oil felt 
20 13412 2 7zJ(,~ Oil felt 
21 8044 2 :bl: Screw 1 /8X44 L=6 
22 27177 1 nc Screw M5X0.8 L=16 
23 10806 1 I\-,? VI\-A ::f1J ~Jj Feed reverse lever spring 
24 13419 1 vJ\-A.-:i•J:,'fm Spring hook 
25 15076 1 I!Jt:":, Split pin 
26 13395 1 )!l.J*dJt~~* Feed rock bell crank 
27 13078 1 nt: Screw 7 /32X32 1=13 
28 13396 1 :k¥int:. Screw M8X 1.25 
29 13397 1 :k¥int:7·:~~ Nut M8X1.25 
30 10726 1 :k¥inc.;m~ Oil wick 
31 137210 1 ~C.J±t:t~~ (Mi) Feed base guide complete 
32 13722 1 ~l.J±t:t Feed base 
33 13721 1 ~C.J±t:t~~ Feed base guide 
34 13723 1 ~l.J±i:tT~LJtJi Feed base a(ljusting plate 
35 10650 2 nc Screw 3.4X36 L=6 
36 13653 1 ~I.Jjj(1/4) Feed dog (1/4) 
37 10561 1 nc. Screw 11 /64X32 L=6.5 
38 13751 1 )!l.)jjA.~·:JJ~-·J:,Jj Stopper ring 
39 100724 1 nc Screw 11 /64X40 L=6 
40 13136 2 7zJ(,f-. Oil felt 
41 13725 1 )!C.JJ:"FjJk Feed lifting cam 
42 13031 1 :bl: Screw 13/64X32 L=4. 7 
43 13085 1 :bl: Screw 13/64X32 L=4.3 
44 13742 1 )!l.J±t:t~~jt,3i Guide roller 
45 13741 1 jt,3it::'~ Guide roller pin 
46 13743 1 :bt.: Screw 9/64X40 L=5 
47 13739 1 jt,3it::,~!fti Guide roller pin bracket 
48 13740 2 nt.: Screw 9/64X40 L=7 
49 13724 1 ~I.J±t:t~~t:~ Hinge pin 
50 0148-H 1 ?zJ(,f-. Oil felt 
51 137_36-A 1 )!I.J*dJ Feed rock shaft 
52 13365 1 ill: Screw 5/32X40 L=9 
53 13029 1 ~I.J*dJ;C1ZJ(, Feed rock shaft bushing 
54 10766 1 :bt.: Screw 1/4X32 L=7 
55 20254 1 ~I.JfijJ"5- Feed rock shaft collar 
56 13033 1 nt.: Screw 13/64X32 L=5 
57 13080 1 7zJ(,~ Oil felt 
58 13683 1 ~I.Jfifdl~ Feed shaft' support 
59 38136 1 :bt.: Screw M4XO. 7 L=4 
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tt•±~ .. tifm 
NEEDLE BAR ROCK FRAME UmNG ROCK SHAFT I 

No. lffll~-~ ill It ~~ DESCRIPTION 
PARTS NO. QTY 

1 10772C 1 l:ilfi~HJ ~ !-! UiiU Lifting eccentric connection complete 
2 10772 1 1:. im*fi [] •:,t !-! Lifting eccentric connection 
3 10773 1 .=.-!-! J(,X.71J~'i Needle bearing 
4 19427 1 tP~3tl:""F:i.Jk Lifting eccentric 
5 19508 2 ;bt; Screw 1 I 4X40 L=5.5 
6 11879 1 tP ~ 3tl: ""F:i.Jk.:i.J7- Lifting eccentric collar 
7 10573 2 ;bt; Screw 7 I32X32 L=11 
8 19419 1 1:. ""F:i.Jk.iiti6t::~* Lifting eccentric connecting crank 
9 19420 1 ;bt; Screw 1 I 4X28 L=16 

10 10775 1 l:.ii$130 ~ !-! ~tll: Screw 7 I32X32 L=22 
i1 10703 1 ~·:~~-v- Washer 
12 10774 1 J:iif:SC •:,t f-! I~ .-(:f lifting eccentric connection collar 
13 10776 1 l:iif'Sc ·:~1-!•7-·:~.._ Wing nut 
14 19425 1 tits Lifting rock shaft 
15 10514 2 tifm;t~J(, Lifting rock shaft bushing 
16 16709 1 tatmt:::,;bt; Screw 1/4X28 L=9.5 
17 19516 1 tatst:::,;bt;-j-~ ... Nut 114X28 
18 10728 1 :mg Oil wick 
19 10558C 1 <CTJ::Fi!~t- Lifting bell crank complete 
20 10557 1 (O)*iifS(j;:) Lifting bell crank link 
21 10558 1 (0)* Lifting bell crank 
22 10556 1 < C1) *ii*li ( lj\) Vibrating presser bar connecting link 
23 18480 1 tll: Screw 11164X40 L=8 
24 15118 1 mt~..11:.&')1f!JJ Vibrating presser bar slide block 
25 17610 1 tP~3t~ Vibrating presser bar 
26 10285 1 !flttJI3t(114) Vibrating presser foot (114) 
27 10662 1 :bl: Screw 5132X40 L=6.5 
28 10553-A 1 tPtlli3t.A:f•J~'i- Vibrating presser bar extension 
29 10554 1 lflttP3t.A:f•J;_.,'f Vibrating presser bar extension spring 
30 15060 1 tiPL.tll: Screw 5/16X24 L=16 
31 15547C-A 1 ttff±~ (IJ.) Needle bar rock frame complete 
32 15547-A 1 ttff±~ Needle bar rock frame 
33 10955 1 ~- Needle bar 
34 11875 1 ttff±~t:;_., Pin 
35 10525 1 tll: Screw 6.75X24 L=9 
36 10726 1 :mg Oil wick 
37 10904 1 tt~W.~ Needle bar connecting stud 
38 10532 1 :bl: Screw 5132X40 L=9 
39 10726 1 :m~ Oil wick 
40 15031 1 :Jbg Oil wick 
41 15117 1 mt~..li:.N.>:tli Slide block plate 
42 8100 2 tll: Screw 9164X40 L=6.5 
43 10560 1 .{Jr-JL, Needle bar rock frame position bracket 
44 10561 1 tll: Screw 11/64X32 L=6.5 
45 11876C 1 J:.~ LJ. t::::,tlt; (A 3i i~) Slide block complete 
46 11877 1 J:.zLJ!F1fJ3t Slide block 
47 11876 1 J:~C.J$t::'~:QC Slide block stud 
48 10581 1 tlC Screw 7 /32X32 L=7 
49 10578 1 J:.;i!LJ$ Needle bar rock frame rock shaft 
50 13732 1 iif6CtlCi-.J") Rock shaft crank with screw 
51 10519 1 tlt:. Screw 6.75X24 L=17.5 
52 13731 1 iiflic .. ,t: Rock shaft crank connection 
53 13134 1 /j\Ji.t,}t:. Screw 6. 75X24 L=12 
54 10636 1 ,J,mnc-r~ ... Nut 6.75X24 
55 10728 1 :m;s Oil wick ---
56 N0122 2 ti- DPX17 #22 Needle DPX17 #22 
57 10005 1 ~~(tlt:.i-.J-)(114) Needle clamp with screw (114) 
58 10535 2 tlC · Screw 3.4X36 L=4.5 
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*w:l-T 
THREAD TENSlON 
No. lfiilgji~ ii;i ~16 DESCRIPTION 

PARTS NO. OTY 

1 40431 1 IFf~ Tension bracket 
2 8158768 3 sra.:rt&t:~ Tension bracket pin 
3 40431-Q2 1 *ill.:r~ Tension stud 
4 30011 1 U{-B21-=f~ (A) Tension stud (first. a} 
5 31012 1 m-~.:r~<B> Tens ion stud (first b) 
6 10652 2 !1-ifil.:rfi'T ';I J.. Tension stud (first} nut 
7 20224 4 M-i2J.:r.on. Tension disc (first) 
8 20226-Q1 2 ifHl~:A-;;/ ') ~? Tension spring 
9 20225 2 •-IJ.:rc-v~J.. Tension thumb nut (first) 
10 8145446 4 *iiJ.:r.on. Tension disc 

"11 6159805 2 *~-T.DD.~;t Tension disc presser 
12 8S07490 2 ~~:A -:J•J ~lj Tension spring 
13 28206 2 c-v-:J t--:A t-- ·.:~,~- Regulating thumb nut washer 
14 8149566 2 c-v·:~ t--1-·:; t-- Regulating thumb nut 
15 40451 1 *11-T~ Tension stud 
16 60148 1 *t-P~NJtit::'~ (~} Tension releasing pin (short) 
17 40452-Q1 1 *t-P~NJm:t:~ (~) Tension releasing pin (long) 
18 40434 1 *t-P~NJ~ Tension releasing plate 
19 19422 2 *t-P~NJ~2ttlt: Hinge screw 9/64X40 
20 40463 1 *51 :A -:I•J ~~tm Thread controller stud 
21 10689 1 *51:A -:J•J ~lj Thread controller spring 
22 16411 1 *SIA-;;/ IJ ~lj (f!J) Thread controller spring (front) 
23 10694 2 .::.m:.nn. Thread controller disc 
24 40462 1 .::.:mm.LI:.N>tlt: Screw 3/32X56 . L=13.2 
25 16413 1 .::.m:m? ·.:~ ~"" -<::#\:> Washer (large) 
26 16414 1 .::.m:.on.? ':1 ~"\7-(lj\} Washer (small) 
27 16419 1 A -:/ 1) ~'ftJJ\- Thread controller spring (front) cover 
28 8103 1 :A-:t•J ~'f:h,\-.LI:.N>nc Screw 11/64X40 L=3.5 
29 16418 1 A -;;/IJ ~'famili:h 7- Thread controller stud collar 
30 19534 1 c-v-:J t--7·.:~ t-- Thumb nut 7/32X32 
31 8103 2 A-:/ IJ ~ 'filjftli;IJ 7-.LI:.cY);fa t:. Screw 11/64X40 L=3.5 
32 40452C 1 ~.:rti (fa) Tension bracket comp. 
33 10720 1 *t-P~N>t::~ Thread release plate rod 
34 15007 1 tlt:. Screw 9/64X40 L=1 0 
35 4221 1 :dJ~tql;t Oil wick retainer 
36 10690 1 A:;!•) ~Jj 1J1: Thread controller spring stop 
37 10650 1 nc Screw 3.4X36 L=6 
38 34042-TA 1 *~-T*tf Thread guide 
39 11142 1 'J·:~~-v- Washer 
40 10545 1 ;fat: Screw 11/64x32 L=14.0 
41 11006 1 J:~*· Arm top cover thread guide 
42 13076-Q2 1 7-•:Jt-- NUT 7/32X32 
43 15054 1 iii*lf(J:) Thread guide (upper) 
44 10685 2 tll: Screw 3.4X36 L=6.5 
45 10759-A 1 iii***("'F) Thread guide (lower) 
46 10760 1 iii*m?:r.JI,J.. Oil felt 
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i\f~r§1(1) 
ACCESSORIES (1) 
No. 00~11~ 

PARTS NO. 

1 19473 
2 8121 
3 8120 
4 8118 
5 8124 
6 8132-A 
7 8125 
8 11193 
9 N0122 
10 15041 
11 15101 
12 13098 
13 13089 
14 13383 
15 13004 
16 37100 
17 13006 
18 19403 
19 13388-A 
20 13008 
21 13096 
22 13096-N 
23 13096-W 
24 10747 
25 19457 
26 19458 
27 19459 
28 19462 
29 50285 
30 11196 
31 13079 
32 10947 

illt 
QTY 

1 
1 
1 
1 
1 
1 
1 
1 
6 

12 
1 
1 
1 
1 
1 
6 
1 
1 
1 
1 
4 
4 
4 
1 
1 
1 
1 
1 
1 
1 
1 
1 

~~ DESCRIPTION 

+==Ft-:71'1\- Screw driver (cross type) 
t-:71' I \-(lj\) Screw driver (small) 
t-:71' J\-(tp) Screw driver (middle) 
1-=71' J\-(7\:) Screw driver (large) 
t:=-J(.,1JJ \-(]\:) Machine cover (large) 
~~!a Accessories pack 
:m~L Oiler 
:m Oil 
it DPX17 #22 Needle DPXt7 #22 
~t::!! Bobbin 
*~~i!·;~t-- Bobbin winder complete 
;o::.'j J(.,i:!·;~t-- Pedal complete 
:m~ Oil pan 
J"{-A Machine base 
lllli Bed hinge 
llllili:Nltll: Screw M6X1.0 L=10 • Bed clamp 
lll.l:.rY.>tll: Screw 1/4X28 L=5.4 
itiffJ(.,t-- Screw M6X1.0 L=20 
7·:~~-v- Washer 
.UO.I)\Ql:, Screw 5/16X18 L=75 
T':lt-- Nut 5/16X18 
7':1~-\7- Washer 
~1llv!!-T t/16 Hexagonal wrench 1/16 
:t\:1lJ v !17- 2.5mm Hexagonal wrench 2.5mm 
~1l:lv!!7 3mm Hexagonal wrench 3mm 
:t\:1f:l v/7 4mm Hexagonal wrench 4mm 
;efi-*v!!-T 1ox11 Double head wrench 1 OX 11 
AI~T 8X8 Spanner 8X8 
t:'!!i!•:Jt-- Tweezers 
(~I.J (1000) Chain 1 OOOmm 
*U:-ci!•:JI-- Thread unwinder complete 
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fq-~~(2) 

ACCESSORIES (2) 
No. l!il~lti5-

PARTS NO. 

1 13425C 
2 13425 
3 13426 
4 13427 
5 6339 
6 10559 
7 11162 
8 14024 
9 16287 
10 50103 
11 10561 
12 11142 
13 13753 
14 15081 
15 11142 
16 13429 
17 15081 
18 11142 
19 11830 

iill 
QTY 

1 
1 
1 
2 
2 
1 
1 
2 
2 
2 
2 
2 
1 
2 
2 
1 
2 
2 
1 

~16 DESCRIPTION 

~,~t--ti-t:<m> Belt guard complete 
~J~f-.fj -t:*i* Belt guard body 
~J~f-.ti -t: .1:1.)1 \- Belt guard top cover 
~JL-f-.jj -t: .tJ:.N>~~ Belt guard set plate 
~J(,f-.jj -t: .1:111 \-.lJ:.N>:bt: Screw 1/8X44 L=4 
~J(,f-.fj-t:*f*.!l:N>;bl:(A) Screw 4.5X32 L=8 
~J(,f-.fj -t:*f*ll:.&*>;bl:(B) Screw 3.4X36 L=5.4 I'{'" ... jj -I-! .tJ:.N> ~ lt.!l:cY);b t: Screw 3/16X32 L=9.5 
r'}·:J~"V- Washer 
t-•:JI-- Nut 3/16X32 
l"tj(,f-.jj -t:*i*.!l:N>tlt: ("'F) Screw 11 /64X32 L=6.5 
lJ-.:J~'\"- Washer 
*iWJti-t: Belt guard rear cover 
*:bt: Wood screw 
'J-.:J~'\"- Washer 
l"tJL-t--ti-t:tm.fttJ~ Belt guard side cover 
*nt: Wood screw 
lJ·!J~"'r- Washer 
':/~~tlt: Thumb screw 
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OPTION 
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""JL-~:ff -t-:•L 
WITHOUT BELT GUARD 

~J(.,J-.jj -t-:ilft.) 
WITH BELT GUARD 
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No. $~-~ m~ ~16 DESCRIPTION 
PARTS NO. QTY 

1 17372-A 1 ~Wft::t~~<"'"t--fi-t-=ii~J) Synchronizer support rod for machine 
15/64X28 without belt guard 

2 50409 1 -j--yf-. ( ..-{jt,f-.jj -J-!~l.J) Nut for machine without belt guard 
15/64X28 

3 17529 1 ~tf:i~ :i:~~ ( I"{JJ,f-.jj -1-=fiL) Synchronizer support rod for machine with 
M6XI belt guard 

4 37102 2 T'Yt- ( I"{Jt,t-fi -!-!tiL) Nut for machine with belt guard 
M6X1 
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. / -~l:fiJ Qr:l 

GAUGE PARTS 

It !)I 
GAUGE SIZE 

inch mm 

1/8 3.2 
1/4 6.4 
5/16 7.9 
3/8 9.5 
1/2 12.7 

st~l 
GAUGE SIZE 

inch mm 

1/8 3.2 
1/4 6.4 
5/16 7.9 
3/8 9.5 
l/2 12.7 

tU1i ~LJS 

THROAT PLATE FEED DOG 

~ ~ 
13650 13651 
13652 13653 
13688 13689 
13654 13655 
13656 13657 

!HA1i/SUOE PLATE 
~/LEFT ~/RIGHT 

~ ~ 
13658 13659 
13660 13661 
13694 13695 
13662 13663 
13664 13665 

* f,;~tJJ'±)l:~ I OPTION AT EXTRA COST 

ttf* (;bL.i-t) cptfl!;t *~;t 7~';/jj -jj -t: 
NEEDLE CLAMP VIBRATING PRESSER UFTING PRESSER 

FINGER GUARD WITH SCREW FOOT FOOT 

.~· ~ l ~ 
25670-01 10282 10182 10937-01 
25670-04 10285 10185 10937-01 
25670-05 10286 10186 10937-02 
25670-06 10287 10187 10937-02 
25670-08 10289 10189 10937-04 

~lA1i~I"J(~)/GUIOE PLATE (LEFT) ~LtJi~i1'1 (:0)/GUIDE PLATE (RIGHT) 
ltiJ/FRONT ~/REAR WJ/FRONT ~/REAR 

~ ti!& ~ ti!& 
13666 13667 13668 13669 
13670 13671 13672 13673 
13696 13697 13698 13699 
13674 13615 13676 13677 
13678 13679 13680 13681 
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